PARTS LIST WARHORSE 27 & 27 VAC-TRAC

Save this PDF as:
Size: px
Start display at page:

Download "PARTS LIST WARHORSE 27 & 27 VAC-TRAC"

Transcription

1 PARTS LIST WARHORSE 27 & 27 VAC-TRAC

2 PERFORMER WIRING DIAGRAM

3 248 PERFORMER SERVICE PARTS NSS NO. ONAN NO. DESCRIPTION GASKET - VALVE COVER GASKET - INTAKE MANIFOLD GASKET - EXHAUST MANIFOLD GASKET - CYLINDER HEAD VALVE - BREATHER TUBE - BREATHER MANUAL - PERFORMER SERVICE MANUAL - PERFORMER OPERATION MANUAL - PERFORMER PARTS GR ONAN PERFORMER OPERATOR MANUAL - GERMAN ONAN PERFORMER OPERATOR MANUAL - FRENCH /16-18 X 2 HEX HEAD BOLT - CYLINDER HEAD CYLINDER HEAD - LEFT SIDE CYLINDER HEAD - RIGHT SIDE CRANKSHAFT SPRING - GOVERNOR IDLE SPRING - GOVERNOR ROD SPRING - GOVERNOR RETURN IGNITION CONTROL IGNITION CONTROL INSULATOR VALVE - INTAKE VALVE - EXHAUST GASKET - OIL COOLER SEAL - LOWER CRANKSHAFT CAPACITOR - 3MFD VOLT DC - LOW SENSOR GASKET - CARBURETOR MOUNT SPACER - AIR CLEANER COVER GASKET - OIL BASE ELBOW - 90 DEGREE - BRASS OIL CAP KIT RECTIFIER - SILICON DIODE FUSE - 30 AMP FUEL HOSE - LPG SUPPORT HOOD - AIR CLEANER COVER - ELEMENT - AIR FILTER FILTER / O RING COMBO - FOR FUEL SHUTOFF STATOR - 20 AMP MUFFLER PLUG MUFFLER PLUG (SHIM) WASHER ROD - GOVERNOR CONTROL FLYWHEEL SEAL INTAKE VALVE O RING KEY - FLYWHEEL TERMINAL STATOR LEADS X 1 TORX HEAD SCREW MUFFLER MOUNTING KIT SEAL - INNER OIL BASE COVER - OIL BASE

4 ONAN PROPANE ENGINE 248 PERFORMER ITEM PART NO. ONAN NO. DESCRIPTION QTY FEMALE QUICK CONNECT DEGREE STREET ELBOW - 1/ PROPANE FUEL HOSE KEY SWITCH INCLUDES: KEY ONLY FILTER PRECLEANER X 1/2 BUTTON HEAD SOCKET SCREW AUTO SHUTDOWN CONTROL UNIT OIL FILTER WRENCH LABEL SET - CHECK OIL LEVEL OIL FILTER SWITCH - LOW OIL PRESSURE VOLTAGE REGULATOR - 20 AMP COIL - IGNITION LABEL SET - SUPER CHECK 02 SENSOR KNOB - AIR CLEANER COVER 1/ ENGINE WIRE INSULATOR WRAPPER - ELEMENT - AIR FILTER ELEMENT - AIR FILTER DECAL - CAUTION SURFACES MAY BE HOT O2 SENSOR - 3 WIRE SPARK ARRESTOR - INCLUDES SCREW CABLE - SPARK PLUG 19.25" CABLE - SPARK PLUG 9" KIT - CATALYST MUFFLER SPARK PLUG - CHAMPION RS17YX /16-20 X 1 1/4 HEX BOLT - ZINC /16 SPLIT LOCK WASHER /16 I.D. X 1 O.D. X.075/.080 THICK SAE FLAT WASHER (7/16) /16 I.D. X 1 3/8 O.D. X.086/.132 THICK WROUGHT WASHER (1/2) CLUTCH - DRIVE /4 SQUARE X 1 1/2 LONG KEY COLLAR - MOTOR SHAFT ONAN PROPANE ENGINE 248 WITH SENSOR HOSE CONTROL VALVE CABLE CLAMP LABEL SET - CLEAN AIR FILTER STARTER REGULATOR FUEL SHUTDOWN WITH FILTER WIRE HARNESS ASSEMBLY 1

5 ONAN PROPANE ENGINE 248 PERFORMER

6 DECK ASSEMBLY ITEM PART NO. DESCRIPTION QTY FEMALE QUICK CONNECT DEGREE STREET ELBOW 1/ PROPANE FUEL HOSE HOUR METER POSITIVE LEAD - HOUR METER NEGATIVE LEAD - HOUR METER FUEL SHUTDOWN SOLENOID WITH FILTER REGULATOR /4-20 X 1/2 HEX BOLT /4 SPLIT LOCK WASHER /32 I.D. X 5/8 O.D. X.051/.080 THICK SAE FLAT WASHER (1/4) /4 EXTERNAL STAR LOCK WASHER /4-20 X 1/2 HEX BOLT FRONT COVER LABEL SET - MACHINE NAME AND LOGO DECK AXLE - 6" MAIN WHEEL RETAINING RING /4 I.D. X 1 1/4 O.D. X.071 THICK WASHER /16 I.D. X 1 1/8 O.D. X.13 THICK 1 WAVE SPRING WASHER - VAC TRAC ONLY X 1 1/2 WHEEL DELRIN BEARING FOR 6 WHEEL (TWO REQUIRED PER WHEEL) /4 I.D. X 1 1/2 O.D. X.031 THICK FLAT WASHER - PLASTIC " BUMPER WHEEL I.D. X.813 O.D. X.027 THICK FLAT WASHER AXLE - DOLLY WHEEL /8-16 X 1 HEX BOLT /8 SPLIT LOCK WASHER /16 I.D. X 7/8 O.D. X.075/.080 THICK WROUGHT WASHER (3/8) /16-18 X 1/2 HEX BOLT /16 SPLIT LOCK WASHER /32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) /4-20 X 3/4 HEX BOLT /4 SPLIT LOCK WASHER RUBBER STOP DECAL - UL LISTED /8-16 X 1 1/4 HEX BOLT /8 SPLIT LOCK WASHER /16 I.D. X 1 O.D. X.075/.080 THICK SAE FLAT WASHER (3/8) BELT ADJUSTMENT BRACKET /16 I.D. X 7/8 O.D. X.075/.080 THICK WROUGHT WASHER (3/8) /8-16 X 2 1/2 FULL THREAD HEX HEAD BOLT /4-20 X 5/8 HEX BOLT - VAC TRAC ONLY /4 SPLIT LOCK WASHER - VAC TRAC ONLY GASKET - BATTERY /4-20 X 5/8 HEX BOLT /4 SPLIT LOCK WASHER CABLE - NEGATIVE BATTERY BATTERY 12 VOLT - INCLUDES: BATTERY 12 VOLT CLAMP - BATTERY - SHORT CABLE - POSITIVE BATTERY TANK LOCATOR 1

7 DECK ASSEMBLY

8 HANDLE ASSEMBLY ITEM PART NO. DESCRIPTION QTY THROTTLE LEVER GRIP X 1 ROUND HEAD PHILLIPS MACHINE SCREW HEX NUT WITH STAR LOCK WASHER EXTENSION SPRING NYLON SCREW INSULATOR HEX NUT WITH NY-LOK INSERT X 1/2 TRUSS HEAD PHILLIPS MACHINE SCREW LIGHT /16 I.D. X 1 3/8 O.D. X.086/.132 THICK WROUGHT WASHER (1/2) KEY SWITCH - INCLUDES: KEY ONLY LABEL KIT - PROPANE TANK FILL AND STORAGE PROPANE FUEL TANK /2" SHRINK TUBE 6" /2" SHRINK TUBE 4" /8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT WASHER (5/16) /16-18 HEX NUT WITH NY-LOK INSERT SPLIT LOCK WASHER GASKET - PROPANE TANK /16 X 7 1/2 LONG #10 MOUNTING HOLE WIRE TIE X 1/2 ROUND HEAD PHILLIPS MACHINE SCREW HANDLE BASE VELCRO LOOP - 34" CLAMP - TANK DECK VAC TRAC DUST COLLECTION BAG - VAC TRAC ONLY SINGLE HOSE BRACKET - VAC TRAC ONLY /16 SPLIT LOCK WASHER /16-18 X 5/8 HEX BOLT /4-20 HEX NUT WITH NY-LOK INSERT - VAC TRAC ONLY /32 I.D. X 5/8 O.D. X.051/.080 THICK SAE FLAT WASHER (1/4) - VAC TRAC ONLY CLAMP - DOUBLE HOSE BRACKET - VAC TRAC ONLY CLAMP DIAMETER CABLE - HEYCO /32 I.D. X 1/2 O.D. X.032/.065 THICK SAE FLAT WASHER (#10) SPLIT LOCK WASHER X 3/8 TRUSS HEAD PHILLIPS MACHINE SCREW DOUBLE HOSE BRACKET - VAC TRAC ONLY /4-20 X 3/4 HEX BOLT WITH NYLON PATCH - VAC TRAC ONLY HOSE CUFF - VAC TRAC ONLY DIAMETER HOSE - 54 LONG - VAC TRAC ONLY POSITIVE LEAD - LIGHT NEGATIVE LEAD - LIGHT /16-18 X 1 HEX BOLT /8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT WASHER (5/16) X 3/8 TRUSS HEAD PHILLIPS MACHINE SCREW LABEL SET - MACHINE OPERATION AND STARTING CABLE - THROTTLE CABLE CLIP HEX NUT WITH NY-LOK INSERT HANDLE GRIP HANDLE - UPPER THROTTLE LEVER PLATE SPLIT LOCK WASHER X 3/8 SOCKET HEAD CAP SCREW THROTTLE LEVER 1

9 HANDLE ASSEMBLY

10 SKIRT ASSEMBLY ITEM PART NO. DESCRIPTION QTY DECK /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) /4 SPLIT LOCK WASHER /4-20 X 3/4 HEX BOLT BELT - DRIVE /4 SQUARE X 1 1/2 LONG KEY DOUBLE GROOVE SHEAVE KIT - INCLUDES: DOUBLE GROOVE SHEAVE /4-20 X 3/4 HEX BOLT SPLIT TAPERED BUSHING I.D. X 1.5 O.D. X.13 THICK FLAT WASHER - 10 GAGE BEARING - LOWER DRIVEN /4-28 X 1/4 SET SCREW - KNURL POINT LABEL SET - PAD APPLICATION BEARING - UPPER DRIVEN /4-28 X 1/4 SET SCREW - KNURL POINT /32 I.D. X 13/16 O.D. X.051/.080 THICK WROUGHT WASHER (3/8) /8 SPLIT LOCK WASHER /8-16 X 1 1/4 HEX BOLT /4 SPLIT LOCK WASHER /4-20 X 1/2 HEX BOLT BUMPER - WARHORSE 27 ONLY SHAFT - DRIVEN - WARHORSE SHAFT - DRIVEN - WARHORSE 27 VAC TRAC EXTERNAL RETAINING RING FLEXIWALL SHIELD ASSEMBLY - VAC TRAC ONLY - INCLUDES: BUMPER STRAP - VAC TRAC ONLY BUMPER / BRUSH - VAC TRAC ONLY PAD DRIVER 27" (DOES NOT INCLUDE PAD HOLDER SET) /2 I.D. X 1 3/32 O.D. X.074/.121 THICK SAE FLAT WASHER (7/16) /8 SPLIT LOCK WASHER /8-16 X 1 HEX BOLT PAD - SEE ACCESSORIES PAGE FOR TYPES SPRING CLIP PAD HOLDER SET X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW /4-20 X 5/8 HEX BOLT /4 SPLIT LOCK WASHER /4 X 1 1/4 FENDER WASHER HOSE CLAMP - 1 9/16 TO 2 1/2 DIAMETER - VAC TRAC ONLY DIAMETER HOSE - 54 LONG - VAC TRAC ONLY X 1 ROUND HEAD PHILLIPS MACHINE SCREW HEX NUT WITH NY-LOK INSERT I.D. X 1.5 O.D. X.13 THICK FLAT WASHER - 10 GAGE /16 SQUARE X 7/8 LONG KEY /4 SQUARE X 1 1/2 LONG KEY /8 X 1/2 DOME HEAD POP RIVET - STEEL - WARHORSE 27 ONLY SKIRT - WARHORSE 27 - INCLUDES: SKIRT 27" - WARHORSE /8-16 X 1 1/2 HEX BOLT REINFORCEMENT RING /8-16 HEX NUT WITH NY-LOK INSERT SKIRT - WARHORSE 27 VAC TRAC - INCLUDES: SKIRT WARHORSE VAC TRAC /8-16 X 1 1/2 HEX BOLT REINFORCEMENT RING /8-16 HEX NUT WITH NY-LOK INSERT TAPPING PLATE - UPPER BEARING /32 I.D. X 13/16 O.D. X.051/.080 THICK WROUGHT WASHER (3/8) /16-20 X 1 1/4 HEX BOLT - ZINC /16 SPLIT LOCK WASHER /16 I.D. X 1 O.D. X.075/.080 THICK SAE FLAT WASHER (7/16) /16 I.D. X 1 3/8 O.D. X.086/.132 THICK WROUGHT WASHER (1/2) CLUTCH - DRIVE COLLAR - MOTOR SHAFT 1

11 SKIRT ASSEMBLY

12 ACCESSORIES SETTING FIXTURE - 27 VAC TRAC SETTING FIXTURE BAG SNAP - VAC TRAC ONLY HANGER RING ONLY - WITHOUT SNAP - VAC TRAC ONLY BIG MOUTH PAD HOLDER SET BIG MOUTH - MALE THREAD PORTION LITE BLUE SOFT FINISH PAD " LITE HAIR BURNISH PAD " ULTRA HAIR HARD FINISH PAD ULTIMATE HAIR PAD L.P. TANK STORAGE CAGE NSS Enterprises, Inc Frenchmens Road, Toledo, Ohio PHONE (419) FAX (419) NSS Enterprises, Inc. European Distribution Centre Unit II, Pinfold Trading Estate * 55 Nottingham Road STAPLEFORD, NOTTINGHAM NG9 8AD ENGLAND U.K. PHONE: (44) * FAX: (44) WARHORSE VAC-TRAC ORIG

WARHORSE 21 & 20 VAC-TRAC

WARHORSE 21 & 20 VAC-TRAC WARHORSE 21 & 20 VAC-TRAC ELITE WIRING DIAGRAM 124 ELITE SERVICE PARTS NSS NO. ONAN NO. DESCRIPTION 6590021 308-385 KEY SWITCH ONAN 6593191 515-0295 KEY 6591661 155-2378 GASKET 6591741 338-3646 HARNESS

More information

MUSTANG 1500 BURNISHER

MUSTANG 1500 BURNISHER PARTS LIST MUSTANG 1500 BURNISHER NON-VAC-TRAC VAC-TRAC HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5990189 COMPLETE HANDLE ASSEMBLY - 120 VOLT 1 5990199 COMPLETE HANDLE ASSEMBLY - 240 VOLT 1 101

More information

MUSTANG 1500 BURNISHER

MUSTANG 1500 BURNISHER PARTS LIST MUSTANG 1500 BURNISHER NON-VAC-TRAC VAC-TRAC HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5990189 COMPLETE HANDLE ASSEMBLY - 120 VOLT 1 5990199 COMPLETE HANDLE ASSEMBLY - 240 VOLT 1 101

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 HANDLE ASSEMBLY - 5293999 120 VOLT - 75 FOOT CORD HANDLE ASSEMBLY - 5296609-240 VOLT - 75 FOOT SHUKO CORD ITEM PART NO. PART DESCRIPTION QTY. 102 5391873 COVER - SWITCH

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393001 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB PARTS LIST CHARGER 2020 AB CHARGER 2020 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450

More information

PARTS LIST ELECTRIC CHARGER 2500

PARTS LIST ELECTRIC CHARGER 2500 PARTS LIST ELECTRIC CHARGER 2500 120 VOLT WIRE DIAGRAM SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS MOTOR ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5298001

More information

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB PARTS LIST CHARGER 2025 AB CHARGER 2025 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) - PACK OF 10

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 HANDLE ASSEMBLY - 5293999 120 VOLT - 75 FOOT CORD HANDLE ASSEMBLY - 5296609-240 VOLT - 75 FOOT SHUKO CORD ITEM PART NO. PART DESCRIPTION QTY. 101 5092322 BLACK VINYL COVER

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

PARTS LIST CHARGER 2717 AB

PARTS LIST CHARGER 2717 AB PARTS LIST CHARGER 2717 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 2 103 2691181 PIVOT SPACER, STABILIZER BAR 4 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

PARTS LIST CHARGER 2022 ABLT

PARTS LIST CHARGER 2022 ABLT PARTS LIST CHARGER 2022 ABLT ITEM PART NO. PART DESCRIPTION QTY. 101 5990731 SPRING CLIP PAD HOLDER SET - INCLUDES: 1 101A 9120205 8 X 1/2 PAN HEAD PHILLIPS SHEET METAL SCREW - PACK OF 3 3 102 9121490

More information

PARTS LIST PONY 20 SCA

PARTS LIST PONY 20 SCA PARTS LIST PONY 20 SCA WIRING DIAGRAM PART NO. PART DESCRIPTION 4990601 GEARMOTOR - 120 VOLT 4990581 GEARMOTOR - 240 VOLT 4890391 VAC MOTOR - 115 VOLT 4891251 VAC MOTOR - 240 VOLT 4991321 BRUSH MOTOR -

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST CHARGER 2717 DB

PARTS LIST CHARGER 2717 DB PARTS LIST CHARGER 2717 DB ITEM PART NO. PART DESCRIPTION QTY. 101 6498051 AXLE / PIVOT MOUNT 2 102 9122260 3/8-16 X 1 HEX BOLT - PACK OF 2 4 103 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 4 104 9122 180

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 WIRE DIAGRAM 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS MOTOR ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5293971

More information

PARTS LIST CHAMP 2929

PARTS LIST CHAMP 2929 PARTS LIST CHAMP 2929 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT 3 102 9122100 3/8 SPLIT LOCK WASHER 3 103 9121400 3/8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT

More information

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS BRUSH LIFT 101 9121960 3/8 EXTERNAL STAR LOCK WASHER 1 102 9122030 3/8-16 X 3/4 BUTTON HEAD SOCKET SCREW 1 103 2694261 CABLE 1 104 2391771 90 HOSE

More information

PARTS LIST CHARGER 2022 AB

PARTS LIST CHARGER 2022 AB PARTS LIST CHARGER 2022 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 1 103 2691181 PIVOT SPACER, STABILIZER BAR 2 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST CHARGER 2717 DB

PARTS LIST CHARGER 2717 DB PARTS LIST CHARGER 2717 DB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 9122260 3/8-16 X 1 HEX BOLT - PACK OF 2 4 103 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 4 104 9122180

More information

PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE

PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE WIRE DIAGRAM - VARIABLE SPEED 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS WIRE DIAGRAM - SINGLE

More information

NSS STANDARD SPEED FLOOR MACHINES

NSS STANDARD SPEED FLOOR MACHINES PARTS LIST NSS STANDARD SPEED FLOOR MACHINES MUSTANG 300 DS MUSTANG 17 & 20 WIRE DIAGRAM - MUSTANG 300 DS 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

WRANGLER 1708CE, 2008CE

WRANGLER 1708CE, 2008CE WRANGLER 1708CE, 2008CE CONTROL PANEL ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 101 5490161 FULLY INSULATED FEMALE TERMINAL 14-16 2 102 0693141 RUBBER SWITCH BOOT 2 103 0691851 1/2 INTERNAL STAR LOCK WASHER

More information

PARTS LIST WRANGLER 2016 AE, AB, DB

PARTS LIST WRANGLER 2016 AE, AB, DB PARTS LIST WRANGLER 2016 AE, AB, DB 1 ITEM PART NO. DESCRIPTION QTY. 101 2397081 MOTOR HOUSING 1 102 9120790 10 X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW [PACK OF 10] 4 103 2397991 WATER SOLENOID 24 VOLT

More information

WRANGLER 1708CB, 2008CB

WRANGLER 1708CB, 2008CB WRANGLER 1708CB, 2008CB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST STALLION 8 SC

PARTS LIST STALLION 8 SC PARTS LIST STALLION 8 SC DOME ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 101 4894969 DOME ASSEMBLY - INCLUDES: 1 4894351 DOME 1 101A 4890121 DOME GASKET 1 101B 4890911 ADAPTOR - 1 1/2 MPT X 1 1/2 MSL

More information

PARTS LIST ELECTRIC CHARGER 2500

PARTS LIST ELECTRIC CHARGER 2500 PARTS LIST ELECTRIC CHARGER 2500 MOTOR ASSEMBLY ITEM PART NO. DESCRIPTION QTY 5298351 MOTOR 115 VOLT 2500 1 101 5991731 COMMUTATOR BRACKET COVER 1 102 5298441 COMMUTATOR BRACKET ASSEMBLY WITH BRUSH, BOARD,

More information

PARTS LIST CHAMP ZS 35

PARTS LIST CHAMP ZS 35 PARTS LIST CHAMP ZS 35 1 BATTERY INSTALLATION INSTRUCTIONS WET STORAGE BATTERY CORROSIVE ACID * CONTAINS ACID, AVOID CONTACT. * ANTIDOTE: * EYES - FLUSH WITH WATER 15 MINUTES. * INTERNAL - DRINK WATER

More information

PARTS LIST OUTLAW BV - DRY VACUUM

PARTS LIST OUTLAW BV - DRY VACUUM PARTS LIST OUTLAW BV - DRY VACUUM HOUSING ASSEMBLY 6793339 TOP COVER ASSEMBLY - INCLUDES: 1 101 6793331 TOP COVER 1 101A 6793171 CLAMP BUTTON - BUTTON ONLY 3 101B 9120319 5/32 X 3/8 DOME HEAD POP RIVET

More information

PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE

PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5090579 HANDLE ASSEMBLY - 120 VOLT - 1 H.P., 1 1/2 H.P. AND 2 H.P. 1 5092579 HANDLE ASSEMBLY - 240

More information

PARTS LIST MUSTANG 300 DS FLOOR MACHINE

PARTS LIST MUSTANG 300 DS FLOOR MACHINE PARTS LIST MUSTANG 300 DS FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5492549 HANDLE ASSEMBLY - 120 VOLT - MUSTANG 300 DS 1 5492619 HANDLE ASSEMBLY - 240 VOLT - MUSTANG 300 DS 1 101 5392421 DECAL

More information

PARTS LIST CHAMP 3329 RB

PARTS LIST CHAMP 3329 RB PARTS LIST CHAMP 3329 RB 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 3 103 9121400 3/8 I.D. X 7/8 O.D.

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122300 3/8-16 X 1 1/4 HEX BOLT - PACK OF 2 2 102 9122100 3/8 SPLIT LOCK

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100

More information

PARTS LIST COLT COLT HEPA

PARTS LIST COLT COLT HEPA PARTS LIST COLT 800-1250 - 1450 COLT HEPA - 1250-1450 MOTOR / LID ITEM PART NO. PART DESCRIPTION QTY. 101 0891201 TOP COVER 1 102 0294341 TOP MOTOR SEAL 1 103 0299661 STRAIN RELIEF CORD CLAMP 1 104 0891131

More information

PARTS LIST GALAXY FLOOR MACHINE

PARTS LIST GALAXY FLOOR MACHINE PARTS LIST GALAXY FLOOR MACHINE HANDLE ASSEMBLY 120 VOLT ITEM PART NO. DESCRIPTION QTY 101 0393351 SWITCH BOX COVER 1 102 0393531 DECAL 1 103 0393441 HANDLE GRIP 2 104 0393401 SWITCH LEVER 1 105 0393521

More information

PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE

PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE DANGER! PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE Failure to Observe These Instructions Can Cause Fire, Electrical Burn, Shock

More information

PARTS LIST CHARGER 2022 DB

PARTS LIST CHARGER 2022 DB PARTS LIST CHARGER 2022 DB SAVE THESE INSTRUCTIONS CHASSIS AND DRIVE ASSEMBLY 101 2694069 #40 ROLLER CHAIN 57 LINKS WITH MASTER 1 2694081 #40 ROLLER CHAIN 57 LINKS NO MASTER 1 2795211 LINK MASTER #40 CHAIN

More information

PARTS LIST OUTLAW BV - DRY VACUUM

PARTS LIST OUTLAW BV - DRY VACUUM PARTS LIST OUTLAW BV - DRY VACUUM HOUSING ASSEMBLY ITEM PART NO. DESCRIPTION QTY 6793339 TOP COVER ASSEMBLY - INCLUDES: 1 101 6793331 TOP COVER 1 101A 6793171 CLAMP BUTTON - BUTTON ONLY 3 101B 9120319

More information

PARTS LIST MUSTANG FLOOR MACHINE

PARTS LIST MUSTANG FLOOR MACHINE PARTS LIST MUSTANG FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5390999 HANDLE ASSEMBLY - 120 VOLT - MUSTANG FLOOR MACHINE 1 5391919 HANDLE ASSEMBLY - 240 VOLT - MUSTANG FLOOR MACHINE 1 101 5392411

More information

PARTS LIST THOROUGHBRED FLOOR MACHINE

PARTS LIST THOROUGHBRED FLOOR MACHINE PARTS LIST THOROUGHBRED FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5095109 THOROUGHBRED HANDLE ASSEMBLY - 120 VOLT 1 5095119 THOROUGHBRED HANDLE ASSEMBLY - 240 VOLT 1 102 5391873 METAL SWITCH BOX

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

PARTS LIST MODEL M-1 - PIG

PARTS LIST MODEL M-1 - PIG PARTS LIST MODEL M-1 - PIG FAN HOUSING ITEM PART NO. PART DESCRIPTION QTY. 101 1090601 DECAL KIT - M-1 PIG 1 102 2590019 SWIVEL COUPLING ASSEMBLY - INCLUDES: 1 102A 2590111 HOSE COUPLING GASKET 1 103 1092519

More information

PARTS LIST MODEL M-1 - PIG

PARTS LIST MODEL M-1 - PIG PARTS LIST MODEL M-1 - PIG FAN HOUSING ITEM PART NO. PART DESCRIPTION QTY. 101 1090601 DECAL KIT - M-1 PIG 1 102 2590019 SWIVEL COUPLING ASSEMBLY - INCLUDES: 1 102A 2590111 HOSE COUPLING GASKET 1 103 1092519

More information

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

PARTS LIST ALPHA MODELS ALPHA 24

PARTS LIST ALPHA MODELS ALPHA 24 PARTS LIST ALPHA MODELS ALPHA 8 ALPHA 16 ALPHA 4 ALPHA 24 ALPHA 24 FMS ALPHA 4 MOTOR ASSEMBLY 1 5791411 SWITCH 1 2 5791441 SCREW SELF TAP M5 X 20 6 3 5791441 SCREW SELF TAP M5 X 20 4 4 5797571 WIRE TERMINAL

More information

PARTS LIST THOROUGHBRED FLOOR MACHINE

PARTS LIST THOROUGHBRED FLOOR MACHINE PARTS LIST THOROUGHBRED FLOOR MACHINE ORIGINAL INSTRUCTIONS HANDLE ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 5095109 THOROUGHBRED HANDLE ASSEMBLY 120 VOLT 1 5095119 THOROUGHBRED HANDLE ASSEMBLY 240 VOLT

More information

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 2 of 28 Carburetor TC-640221 1 /P Carburetor (Incl 184 of Engine Parts Lists) 1 TC-640216 1 Throttle Shaft & Lever Assembly

More information

PARTS LIST MUSTANG FLOOR MACHINE

PARTS LIST MUSTANG FLOOR MACHINE PARTS LIST MUSTANG FLOOR MACHINE HANDLE ASSEMBLY ITEM PART NO. DESCRIPTION QTY 101 5392411 LABEL SWITCH BOX 1 102 0393511 LOCKOUT BRACKET 1 103 0393521 LOCK OUT 1 104 0393411 GRIP SWITCH LEVER 2 105 9120828

More information

Genset. Parts Catalog GHAB. Parts Manual

Genset. Parts Catalog GHAB. Parts Manual Genset Parts Manual Parts Catalog To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO. from the Onan nameplate. For handy reference, insert your nameplate

More information

GP-II 10/16/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

GP-II 10/16/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED GP-II PAGE GP II DECK SUB ASSEMBLY 3 8 36 3 2 9 6 29 39 3 22 5 38 3 25 39 30 3 6 33 27 2 27 23 0 20 2 26 35 2 27 2 3 7 28 32 2 37 28 9 2 5 0 7 8 3 39 3 PAGE 2 GP II DECK SUB ASSEMBLY ITEM NO. PART NUMBER

More information

Parts Catalog

Parts Catalog R Ingersoll Parts Catalog 8-3112 COMPACT TRACTORS WITH VANGUARD ENGINES 3012 - PIN 14145700 AND AFTER 3014 - PIN 14146700 AND AFTER 3016 - PIN 14147800 AND AFTER 3018 - ALL 4016 - PIN 14170800 AND AFTER

More information

Page 1 of HP B&S Vanguard Engine

Page 1 of HP B&S Vanguard Engine 1405 Page 1 of 41 14 HP B&S Vanguard Engine 1405 Page 2 of 41 14 HP B&S Vanguard Engine Ref # Part Number Qty S/P/F Description BS-28Q777-0647-E1 1 14 HP B&S Vanguard Engine 1 BS-496412 1 Cylinder Assembly

More information

S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 33 46 Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 2 of 33 46" Cutting Deck Assembly 1 17982 1 S Reinforcement Spindle Plate 2 618-0430 1 S Spindle Assembly w/

More information

TRACKER /6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

TRACKER /6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED TRACKER 3000 PAGE 1 TRACKER 3000 DECK SUB ASSY 35 3 33 3 22 23 38 2 50 9 1 21 36 53 39 1 32 58 56 7 9 19 26 31 10 8 57 11 9 50 5 37 27 300173 MOUNTING PLATE TWIN ASSEMBLY PARTS BREAK DOWN 12 13 1 15 18

More information

REJUVENATOR /6/13

REJUVENATOR /6/13 REJUVENATOR 3000 3009 STONEKOR LLC -800-33-059 customerservice@stonekor.com www.stonekor.com REJUVENATOR ENGINE DECK SUB ASSEMBLY 8 3 9 7 3 3 8 9 0 0 3 5 3 30 3 5 7 30 35 33 3 37 38 39 0 8 9 5 3 7 3 REJUVENATOR

More information

mi Model 108 Compact Tractor Parts Catalog

mi Model 108 Compact Tractor Parts Catalog mi Model 108 Compact Tractor Parts Catalog Catalog No. 1226 PRICE 75 CENTS CASE MODEL 108 COMPACT TRACTOR Parts Catalog No. 1226 Leitch 2500 9-72 "'^^^l" 1" ifif --C: ^1=5 t^dj d- CASE MODEL 108 COMPACT

More information

REAR ENGINE RIDER EUROPEAN SERIES 22

REAR ENGINE RIDER EUROPEAN SERIES 22 Parts Manual for REAR ENGINE RIDER EUROPEAN SERIES 22 MODELS E2822BE E2822BE E1522KVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS, TIRES...2, DRIVE DISC ASSEMBLY... 22 FRONT END, STEERING...4,

More information

13A2693G190 LT-165 (2003) Page 1 of 31 Carburetor

13A2693G190 LT-165 (2003) Page 1 of 31 Carburetor 13A2693G190 LT-165 (2003) Page 1 of 31 Carburetor 13A2693G190 LT-165 (2003) Page 2 of 31 Carburetor TC-640330 1 S Carburetor (Incl 184 of Engine Parts Lists) 1 TC-640035 1 Throttle Shaft & Lever Assembly

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

G & P ONE GRINDER 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

G & P ONE GRINDER 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED G & P ONE GRINDER PAGE 1 G & P ONE GRINER DECK SUB ASSEMBLY PARTS BREAK DOWN 6 17 15 8 14 9 6 5 16 1 0 8 4 1 7 9 40 10 9 5 6 9 9 9 8 18 9 9 9 19 9 9 1 11 4 9 0 5 5 0 6 5 8 7 4 7 7 1 41 STONEKOR LLC 1-800-6-0519

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO

More information

SAVE THESE INSTRUCTIONS

SAVE THESE INSTRUCTIONS OPERATION MANUAL WARHORSE IMPORTANT SAFETY INSTRUCTIONS WARNING: Failure to observe these instructions can cause personal injury to machine operator or bystanders. WARNING: Asphyxiation Hazard. An improperly

More information

Mid Size Traction Unit

Mid Size Traction Unit FORM NO. 3318 701 ProLine Mid Size Traction Unit 18 H.P. Kohler Gear Drive Model No. 30183 790001 & Up Parts Catalog 3318 701 ORDERING REPLACEMENT PARTS To order replacement parts, please supply: the part

More information

LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES "G" MODEL ELT145H33GBV LT145H33GBV LT145H38GBV LT150H38GKV WLT145H38GKV McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC.

More information

8/6/2013 LX-30 MACHINES: COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

8/6/2013 LX-30 MACHINES: COPYRIGHT 6/10/10 ALL RIGHTS RESERVED LX-0 MACHINES: 00 000 STONEKOR LLC -800-6-09 customerservice@stonekor.com www.stonekor.com PAGE LX-0 GRINDER DECK SUB ASSEMBLY 0 6 7 7 9 8 8 9 8 7 6 0 9 7 8 6 7 6 8 0 6 0 PAGE LX-0 GRINDER DECK SUB ASSEMBLY

More information

CLASSIC EDGER FIXED FRAME 1/21/13

CLASSIC EDGER FIXED FRAME 1/21/13 CLASSIC EDGER FIXED FRAME 30095 STONEKOR LLC -800-633-059 customerservice@stonekor.com www.stonekor.com CLASSIC EDGER FIXED FRAME DECK SUB ASSEMBLY 4 9 4 5 3 6 7 4 0 6 3 33 0 9 3 5 3 8 30 9 8 6 8 7 7 5

More information

2400 SERIES 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

2400 SERIES 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED 00 SERIES PAGE 1 00 SERIES BUFFER DECK SUB ASSEMBLY 1 1 37 3 3 15 5 31 6 8 1 30 33 17 7 19 1 11 13 7 3 36 35 9 10 0 31 18 16 33 3 39 33 3 8 1 9 33 3 1 3 38 3 FACTORY INSTALLED OPTIONS 30011 ELECTRIC CLUTCH

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

2700 SERIES 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

2700 SERIES 8/6/2013 COPYRIGHT 6/10/10 ALL RIGHTS RESERVED 700 SERIES PAGE 1 700 SERIES BUFFER DECK SUB ASSEMBLY 39 39 8 18 16 0 17 35 19 1 30 7 9 30 15 0 1 1 5 1 8 13 31 3 9 3 33 38 31 30 6 7 37 5 31 30 6 7 6 11 10 36 9 FACTORY INSTALLED OPTIONS: 30011 ELECTRIC

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 48 42 Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 2 of 48 42" Cutting Deck Assembly 4 683-0254 1 S Deck Adjustment Bracket w/ Weld Nut 9 710-0528 1 /P Hex Cap

More information

STX-26 Stump Grinder

STX-26 Stump Grinder Form No. 3365-311 Rev B STX-26 Stump Grinder Model No. 23210 Serial No. 310000001 and Up Model No. 23210G Serial No. 310000001 and Up Register at www.toro.com. Original Instructions (EN) *3365-311* B Ordering

More information

Appendix 4 Exploded Views and Parts Lists

Appendix 4 Exploded Views and Parts Lists Enclosure Drawing No. 0D8-F 7 0 4 4 4 6 8 4 7 4 6 44 4 46 8 7 6 47 4 8 0 4 0 8 6 6 4 0 4 7 4 40 TO CARB 4 8 Generac Power Systems, Inc. Enclosure Drawing No. 0D8-F 0D68 TRAY, ENCLOSURE 0D64 PANEL, ENCLOSURE

More information

8/6/ SERIES. By Stonekor LLC COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

8/6/ SERIES. By Stonekor LLC COPYRIGHT 6/10/10 ALL RIGHTS RESERVED 100 SERIES By Stonekor LLC PAGE 1 100 SERIES BUFFER DECK SUB ASSEMBLY 1 1 33 9 By Stonekor LLC 35 3 35 6 1 1 10 11 1 0 7 13 8 9 31 36 38 19 8 1 3 15 3 35 OLD STYLE BATTERY BOX 18 17 16 6 3 5 5 FACTORY

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

Section 6 Exploded Views and Parts Lists. 42 Generac Power Systems, Inc.

Section 6 Exploded Views and Parts Lists. 42 Generac Power Systems, Inc. Control Panel Drawing No. 0D4946-A 42 Generac Power Systems, Inc. Control Panel Drawing No. 0D4946-A 1 091526 7 M5-0.8 X 12MM PHILLIPS PAN HD. MACH. SCR. 2 020093 1 BOX, CONTROL TOP 3 0D4226 1 BOX, CONTROL

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 2 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

More information

Illustrated Parts List to

Illustrated Parts List to Illustrated Parts List Model Series TYPE NUMBERS 0111 through 0199, 0200 through 0213, 0300 through 0353, 1345,1353, 2035 through 2073, 2135 through 2174, 4001 through 4090, 5001, 5005, 5006, 5035 through

More information

Tractor S/N 239, ,005 Page 1 of 76 42" Deck Assembly

Tractor S/N 239, ,005 Page 1 of 76 42 Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 1 of 76 42" Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 2 of 76 42" Deck Assembly 1 17861A 1 S Skirt, Extension 2 17961 1 S Skirt, Short 3 603-0181 1 S Plate

More information

PARTS MANUAL. Time Saver Wide Cut Mower. I N E CUB G E N U

PARTS MANUAL. Time Saver Wide Cut Mower. I N E CUB  G E N U PARTS MANUAL Time Saver Wide Cut Mower G E N U FAC TORY I N E PARTS 1-800-965-4CUB www.cubcadet.com FORM NO. 69-03049 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019 1/29/200

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

SMF / DSF / DTF SMF / DSF / DTF 200

SMF / DSF / DTF SMF / DSF / DTF 200 2006 SMF / DSF / DTF 200 1 The drawings in this parts book have been scaled so that parts can be easily recognized. 1 CYLINDER ASSY 2 CYLINDER ASSY Ref # Part # Description 1 410 0001A CYLINDER HEAD COVER

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

Illustrated Parts List

Illustrated Parts List FORM MS 9492 4C 1/2002 REPLACES FORM MS 9492 3C 6/2001 FILE IN SECT. 2 OF SERVICE MANUAL 422400 Illustrated Parts List Model Series 422400 TYPE NUMBERS 0728 through 4888. For Use On Engines Built Before

More information

Illustrated Parts List

Illustrated Parts List Illustrated Parts List Hydrostatic Lawn Tractor IMPORTANT: Read safety rules and instructions carefully before operating equipment. Warning: This unit is equipped with an internal combustion engine and

More information

Illustrated Parts List

Illustrated Parts List FORM MS--9727--09/04/2007 REPLACES FORM MS--9727--11/01/2006 FILE IN SECT. 2 OF SERVICE MANUAL 303700 Illustrated Parts List Model Series 303700 TYPE NUMBERS 0007 through 1206. TABLE OF CONTENTS Air Cleaner...

More information

22in Recycler. Lawnmower. Parts Catalog. Form Number Model No and up. Model No and up.

22in Recycler. Lawnmower. Parts Catalog. Form Number Model No and up. Model No and up. Form Number 3350-222 22in Recycler Lawnmower Model No. 20014-230000001 and up. Model No. 20018-230000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply: the

More information

Retriever 360G/P. 5/92 revised 2/01 FORM NUMBER

Retriever 360G/P. 5/92 revised 2/01 FORM NUMBER Retriever 360G/P PARTS LIST Advance MODELS 56468470, 56468480 This parts list is for machines after serial number 505073 All models covered in this manual are OBSOLETE 5/92 revised 2/01 FORM NUMBER 56042267

More information

22in Recycler. Lawnmower. Parts Catalog. Form Number Rev A. Model No and up.

22in Recycler. Lawnmower. Parts Catalog. Form Number Rev A. Model No and up. Form Number 3350-659 Rev A 22in Recycler Lawnmower Model No. 20031-240000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number, the quantity, and

More information

Illustrated Parts List Industrial/Commercial to

Illustrated Parts List Industrial/Commercial to FORM MS-9479 6/95 REPLACES FORM MS-9479 10/94 FILE IN SECT. 2 OF SERVICE MANUAL 402700 to 402799 Illustrated Parts List Industrial/Commercial Model Series 402700 to 402799 TYPE NUMBERS 1115 through 1117,

More information

Air Intake Group

Air Intake Group http://www.kohlerplus.com/print_assembly.asp?assemblyid=2988&modelid=702&... Page sur 2 Air Intake Group 0-24-8 Page 2 sur 2 Air Intake Group 0-24-8 Ref # Part Description Qty 2474306-S KIT, AIR CLEANER

More information